
TECHNICAL REPORT 2 

Englishman River Water Service 
 
 
Phase 2 - Water Treatment Pilot 
Testing and Aquifer Storage and 
Recovery Feasibility Analysis 

May 2014 



 

 

CONFIDENTIALITY AND © COPYRIGHT 
 
This document is for the sole use of the addressee and Associated Engineering (B.C.) Ltd. The document contains proprietary and confidential 
information that shall not be reproduced in any manner or disclosed to or discussed with any other parties without the express written 
permission of Associated Engineering (B.C.) Ltd.  Information in this document is to be considered the intellectual property of Associated 
Engineering (B.C.) Ltd. in accordance with Canadian copyright law. 
 
This report was prepared by Associated Engineering (B.C.) Ltd. for the account of Englishman River Water Service.  The material in it reflects 
[...]
collected during the monitoring program. 

 
Table 3-1 

Influent Turbidity Tolerance of Selected Processes 

 

Process Maximum Turbidity Tolerance 

(NTU) 

Percent of Raw Water Data  

Exceeding Maximum Tolerance 2

In-Line Filtration 10 10 – 15 % 

Direct Filtration 25 4 - 5% 

High-Density Membranes 50 1 - 2% 

DAF 100 < 1% 

Low-Density Membranes >100 0% 

Conventional Treatment 1 >100 0% 

Actiflo 1 >100 0% 

Notes: 

1- Coagulation, flocculation, sedimentation and filtration. 

2- Percent annual exceedances of maximum turbidity tolerances, based on the turbidity data collected during the 

monitoring program. 



Englishman River Water Service 
 

3-2 
p:\20112917\00_englishman_ws_ph2\engineering\04.00_preliminary_design\technical report 2\rpt_erws_testing_analysis_20140501_kk.docx 

Figure 3-1 - Englishman River Turbidity, 2011/2012 

 
3.2.1 Operational Considerations 

The new treatment plant could be operated in a similar manner as the existing intake and chlorination 

facility, that is, the plant would temporarily shut down when a turbidity spike exceeds the maximum turbidity 
level for a given treatment process.  However, the ERWS will be increasingly challenged to meet the 
population’s growing water demands using only their groundwater and reservoir supplies, particularly if 

multiple turbidity spikes occur in a single week.  In addition, if ASR is incorporated into the overall bulk 
water system, the new treatment plant will need to provide a large volume of water to the ASR system 
during the winter to ensure adequate reserves are available for summer demands.  In this scenario the new 

treatment plant would need to run regularly and would not have significant flexibility to allow shut downs 
due to turbidity spikes.  Therefore, it is recommended that the treatment processes that cannot efficiently 
treat a minimum turbidity event of at least 50 NTU, namely in-line filtration, direct filtration, and high-density 

membrane filtration not be considered further. 
 
Another way of managing the turbidity spike would be to construct a raw water reservoir. A few days of raw 

water storage may reduce the turbidity spikes entering the water treatment facility therefore allowing low-
turbidity tolerant processes such as in-line or direct filtration viable. However, raw water reservoir 



 3 - Pilot Testing Program 
 

 3-3 
  

construction costs and algae control related operating issues may negate the benefit of a raw water 
reservoir.  Limited site availability and hydraulic considerations would also be a challenge, and therefore the 

construction of raw water reservoirs were not considered further for this application. 
 
3.2.2 Ballasted Flocculation 

Ballasted flocculation treatment systems like Actiflo® are effective for very turbid waters because 
particulates agglomerate to the heavy particle carriers that are injected into the water after coagulation.  
Actiflo® is capable of adopting swiftly to pre-treatment chemical dose regime changes due to sudden high 

turbidity spikes.  However, with the exception of the short-lived, elevated turbidity events, Englishman River 
turbidity is typically below 5 NTU.  For these normally low turbidity raw water conditions, ballasted 
flocculation technology would be excessive and overly intensive.  The injection and subsequent removal of 

the particle carriers would translate to higher capital, and operation and maintenance costs than necessary.  
Therefore ballasted flocculation is not recommended for this application. 
 

3.2.3 Dissolved Air Flotation (DAF) 

Dissolved air flotation (DAF) is typically used to remove particulates that do not readily settle, such as 
particles containing algae or natural organic matter.  However, the main source of turbidity in the 

Englishman River comes from riverbank erosion.  This type of sediment generally settles more readily than 
floats. 
 

Parallel to this piloting work, Associated Engineering had piloted a DAF unit to treat water from the South 
Fork Reservoir for the City of Nanaimo.  South Fork water quality is similar to the Englishman River, 
particularly in terms of the low alkalinity, which impedes flocculation, although South Fork water contains 

traces of algae and has turbidity spikes only in the order of 25 to 50 NTU.  It was determined that the DAF 
pilot had difficulty forming a suitable floating floc and could not readily adjust to sudden changes in water 
quality.  Based on these experiences it was recommended to not pilot a DAF system. However, a bench-

scale DAF test was undertaken for the ERWS to confirm the floatable nature of the water. 
 
3.2.4 Dual-media Filtration 

It was anticipated that conventional treatment, using sedimentation and granular media filters, would have 
difficulty operating effectively due to the low alkalinity and sudden changes in raw water quality.  Experience 
with similar pilots suggested that these two factors also contribute to shorter run times before the filters 

require backwashing. However, if viable, conventional treatment can be implemented at a lower capital cost 
than low-density membranes.  Therefore it was decided to pilot conventional treatment. 
 

3.2.5 Membrane Filtration 

Membrane filtration offers the advantages of being able to remove high levels of turbidity and to continue 
operating effectively when a sudden change in feed water quality occurs.  The potential vendors for 

membrane piloting have indicated that their membranes could adequately treat the turbidity spikes in the 



Englishman River Water Service 
 

3-4 
p:\20112917\00_englishman_ws_ph2\engineering\04.00_preliminary_design\technical report 2\rpt_erws_testing_analysis_20140507_kk.docx 

Englishman River without any form of chemical/physical pre-treatment by using only microscreens as pre-
filtration.  However, pre-treatment would be required to reduce true colour levels.  It was decided to pilot a 

membrane unit. 
 
3.2.6 Final Pilot Selection 

Conventional treatment and membrane filtration were selected for piloting.  The anticipated challenges for 
conventional treatment were the low-alkalinity of the water inhibiting the formation of suitably-sized floc, and 
the ability of conventional treatment to adjust to sudden changes in raw water quality.  The anticipated 

challenge for membrane filtration was finding a suitable chemical additive upstream of the membranes to 
assist with the removal of colour. 
 

3.3 BENCH-SCALE TESTING 

3.3.1 DAF Results 

Bench-scale simulations of the DAF system (Figure 3-2) were conducted using a range of aluminum 

chlorohydrate coagulant doses.  All of the simulations failed to produce a floating floc to remove.  Therefore, 
DAF was deemed not a suitable treatment option for the Englishman River.  

Figure 3-2 - DAF Bench-Scale Apparatus 
 



 3 - Pilot Testing Program 
 

 3-5 
  

3.3.2 Pre-oxidation for Colour Removal Results 

Raw Englishman River water was dosed with either potassium permanganate (KMnO4) or hydrogen 

peroxide (H2O2) at the bench-scale level to determine whether pre-oxidation would be an effective means to 
reduce colour concentrations upstream of the membranes.  Potassium permanganate was able to achieve 
some reduction in colour levels, while hydrogen peroxide had no significant impact.  Neither oxidant was 

able to reduce true colour concentrations to below the aesthetic objective of 15 TCU.  
 
It was concluded that pre-oxidation was not an effective method for removing colour from Englishman River 

water. 
 
3.3.3 Coagulants for Colour Removal 

Conventional coagulants and polymers are not recommended for use with membranes as the chemicals 
can rapidly foul the membranes and reduce their performance.  The membrane pilot vendor approved the 
use of two aluminum chlorohydrate (ACH) coagulants.  These two coagulants were first tested at the 

bench-scale level to gauge their impact on colour.  Both coagulants achieved a significant reduction in true 
colour concentrations.  One of the coagulants (Isopac 80) successfully reduced colour levels to well below 
the 15 TCU aesthetic objective.  Further reduction is anticipated to occur when the chemically-enhanced 

floc reaches the membranes.  It was therefore recommended to use ACH upstream of the membranes for 
colour removal. 
 

3.4 PILOTING 

The pilot was stationed at the existing Englishman River intake.  Piloting was conducted from November of 
2011 to February of 2012, with the intent of testing the treatment processes under the worst raw water 

conditions, where turbidity events were historically the most frequent and the most intense. 
 
3.4.1 Conventional Treatment 

Process Description 
The conventional treatment pilot consisted of coagulation, flocculation, sedimentation and media filtration.  
For the coagulation step a variety of coagulants and coagulant aids were tested throughout the course of 

piloting to determine the best combination of additives to produce a removable particulate floc.  Table 3-2 
lists the different chemicals that were tested.  Two media configurations were run in parallel for the filtration 
process.  The first filter column contained a dual media mix of anthracite on top of sand.  The second 

column was a mono-media of anthracite.  Pictures of the conventional treatment pilot are shown as 
Figures 3-3 and 3-4. 
 
  



Englishman River Water Service 
 

3-6 
p:\20112917\00_englishman_ws_ph2\engineering\04.00_preliminary_design\technical report 2\rpt_erws_testing_analysis_20140507_kk.docx 

Table 3-2 
Chemicals Trialed for Conventional Treatment Pilot 

 

Name Chemical Type Tested Doses (mg/L) 

Aluminum sulphate (Alum) Coagulant 5 – 60 

Polyaluminum chloride (PACL) Coagulant 10 – 40 

Aluminum chlorohydrate (ACH) Coagulant 10 – 40 

Soda ash Coagulant aid 0 – 20 

Anionic polymers – proprietary Coagulant 0.1 – 0.2 

Cationic polymers – proprietary Coagulant 0 – 0.2 

 
 
 

 

 

Figure 3-3 - Conventional Treatment Pilot – Flocculation/Sedimentation Basin 
  



 3 - Pilot Testing Program 
 

 3-7 
  

Figure 3-4 - Conventional Treatment Pilot – Filter Columns 

 
Performance 
For conventional treatment, it is generally desired for water leaving the coagulation/flocculation/ 

sedimentation (pre-treatment) process to achieve a turbidity of 2 NTU or less before entering the filters.  
When raw water turbidity was low, the pre-treatment processes struggled to form significant floc that would 
settle.  Conversely, during a turbidity event, larger floc would form but not enough to reduce pre-filter 

turbidity to below 2 NTU because the pre-treatment processes could not adjust rapidly enough to sudden 
changes in turbidity levels.  The pre-treatment system performed best when raw water turbidity was 
between 5 and 15 NTU. 

 
The dual-media and mono-media filters performed similarly to each other, achieving similar levels of 
turbidity removal and having similar length filter runs.  The filters were found to perform poorly.  The unit 

filter run volumes (UFRV) were low, meaning that a relatively small volume of water could be treated by the 
filters before the media would require to be taken offline for backwashing.  UFRV values for the pilot ranged 
from 125 m3/m2 to 174 m3/m2, below the minimum desired UFRV of 200 m3/m2.  Filter backwashing had to 

be done frequently to prevent rapid filter breakthrough. 
 
The filters could not consistently achieve the “chemically assisted filtration” objectives of lowering filter 

effluent turbidity to 0.3 NTU or less 95% of the time, and turbidity regularly exceeded the maximum turbidity 
objective of 1.0 NTU.   
 

Poor filter performance was attributed to the difficulty of the pre-treatment processes producing sufficiently 
large floc for settling or filtration.  This is in turn is attributed to the low alkalinity of the Englishman River and 
the rapid changes in turbidity during an event that the conventional treatment system could not respond to.  

Based on the results of the pilot study, conventional treatment does not appear to be able to reliably treat 
Englishman River water to potable standards.   



Englishman River Water Service 
 

3-8 
p:\20112917\00_englishman_ws_ph2\engineering\04.00_preliminary_design\technical report 2\rpt_erws_testing_analysis_20140507_kk.docx 

 
3.4.2 Membrane Filtration 

Process Description 
A pressurized membrane system was used to pilot membrane performance for the Englishman River.  The 
pilot consisted of pre-filtration using bag filters to remove large particles, followed by coagulation using ACH 

and membrane filtration.  Figure 3-5 shows a photo of the membrane filtration pilot. 
 

Figure 3-5 - Membrane Pilot 
 
Performance 

The membrane piloting program was divided into two Cycles.  In Cycle 1, the membrane was run while 
testing different settings for filtrate flux, filtered water recovery, cleaning frequency, and cleaning intensity to 
determine the optimal combination of these parameters for an efficient membrane system.  Cycle 1 ran 

from November 2011 to January 2012. 
 
In Cycle 2, the membrane was run with only the pre-treatment coagulant dose being varied to test the pilot’s 

ability to remove colour and to determine the impact of coagulant dose on filter run length before the 
membrane would require cleaning.  Cycle 2 ran from January to February of 2012. 
 

The results of Cycle 1 demonstrated that the membranes could consistently reduce turbidity to potable 
water objectives.  During Cycle 1 Englishman River turbidity varied from less than 1 NTU to 100 NTU, and 
in Cycle 2 turbidity varied from less than 1 NTU to 66 NTU.  While turbidity events would often cause the 

membrane to perform a 30-minute auto-cleaning (Enhanced Flux Maintenance) more frequently, filtered 
water turbidity continued to meet potable water objectives:  Filtered permeate water from Cycle 1 and 2 had 
a turbidity of 0.01 NTU or less in 99% of all measured samples. 



 3 - Pilot Testing Program 
 

 3-9 
  

 
Without a coagulant, the membranes were not able to reduce true colour levels to 15 TCU or less.  The 

addition of ACH achieved a reduction in true colour levels in the membrane permeate.  The level of removal 
appeared proportional to the coagulant dose provided, that is, a higher dose of ACH was needed as raw 
water colour levels increased, with 5 mg/L of ACH being able to capably treat raw water colour levels of up 

to 30 TCU.   
 
The addition of ACH also improved the UV Transmittance (UVT) of the water and lowered the formation 

potential of disinfection byproducts.  However, it should be noted that actual disinfection byproduct 
formation of unfiltered Englishman River water, as measured in the City of Parksville distribution system, is 
already well below maximum safety thresholds. 

 
The greatest vulnerability of the membrane pilot was the pre-filtration step.  The bag filters would typically 
become clogged and need replacement during the turbidity events.  In the full scale system, this can be 

addressed by implementing self-cleaning screens as part of membrane pre-filtration. 
 
3.5 CONCLUSIONS 

The recommended treatment process for the Englishman River is a membrane system, consisting of pre-
filtration, coagulant addition in the form of ACH, and membrane filtration.  A pressurized membrane system 
was piloted, and based on piloting of similar waters on Vancouver Island, it is anticipated that a submerged 

membrane system would perform similarly.  It is projected that an ACH dose of 5 to 10 mg/L will be required 
under typical operation. 
. 

The membrane system will provide the removal credits required for Cryptosporidium and Giardia 
inactivation.  It is recommended that the membrane system be followed by a chlorination system to achieve 
the required destruction of viruses and to provide chlorine residual in the distribution system.  It is assumed 

that the ERWS will apply an average chlorine dose of 0.8 mg/L, as is currently used at the existing intake. 
[...]
Figure 3-4 Filter Performance with Changing Influent Quality 3-6 
Figure 3-5 Filter Run November 24, 2011 3-7 
Figure 3-6 Filter Run December 23, 2011 3-7 
Figure 3-7 Efficacy of Potassium Permanganate (KMnO4) for Colour Removal 3-9 
Figure 3-8 Efficacy of Hydrogen Peroxide for Colour Removal 3-9 
Figure 3-9 Colour Removal with ACH Coagulants (CTI 4900 and Isopac 80) 3-10 
Figure 3-10 Cycle 1 Membrane Performance 3-12 
Figure 3-11 Cycle 2 Membrane Performance 3-16 
Figure 3-12 Impact of Coagulant Pre-Treatment on Colour Removal 3-18 
Figure 3-13 Impact of Pre-treatment on UVT 3-18 
 



 List of Abbreviations 
 

 v 

List of Abbreviations 

ACH    Aluminum Chlorohydrate  

ASRF  Air Scrub/Reverse Filtration 
AWS  Arrowsmith Water Service 
CIP    Clean-In-Place  

DAF    Dissolved Air Flotation  
DBP    Disinfection By-Product   
DBPFP   Disinfection By-Product Formation Potential  

DOC     Dissolved Organic Carbon  
EFM  Enhanced Flux Maintenance 
ERWS  Englishman River Water Service 

GCDWQ         Guidelines for Canadian Drinking Water Quality  
gfd    Gallons per square foot per day  
gpm   Gallons per minute (US) 

HAA    Haloacetic Acid  
kPa    Kilopascals 
L/min  Litres per minute  

Lmh  Litres per square meter per hour 
MAC    Maximum Acceptable Concentration  
MF  Microfiltration 

µg/L  Micrograms per litre 
mg/L    Milligrams per litre  
MSDS    Material Safety Data Sheets  

NTU    Nephelometric Turbidity Units  
PACL    Polyaluminum Chloride  
ppm  Parts per million (equivalent to mg/L) 

psi    Pounds per square inch  
RDN  Regional District of Nanaimo 
RF  Reverse Filtration 

SDS  Simulated Distribution System 
TCU    True Colour Units  
THM    Trihalomethane  

THMFP           Trihalomethane Formation Potential  
TMP    Trans-Membrane Pressure  
TOC    Total Organic Carbon 

UFRV  Unit Filter Run Volume 
VIHA   Vancouver Island Health Authority  
WTP    Water Treatment Plant 





REPORT 

 1-1 

1 Introduction 

1.1 BACKGROUND 

The Englishman River Water Service (ERWS), comprised of the City of Parksville (City) and the Regional 
District of Nanaimo (RDN), engaged Associated Engineering (AE) for the engineering services of Phase II 
of the Englishman River Water Intake, Treatment Facilities and Supply Mains project.  This report describes 

the findings from a bench and pilot study conducted from November 2011 to late February 2012 in 
Parksville, BC. 
 

1.2 SCOPE OF WORK 

The treatability testing scope of work involved an evaluation of two potential treatment processes through 
water quality monitoring, bench-scale testing and pilot-scale testing.  The objective of the bench-scale 

testing was to assess the effectiveness of chemical pre-treatment of the Englishman river water source for 
colour removal and to optimize the conventional pre-treatment pilot system for particulate removal.  The 
main objective of the pilot study was to evaluate the treatment performance and determine optimal 

operating parameters of two treatment options to determine which treatment is most suitable for the ERWS 
system. The treatment options are: 
 

 Conventional treatment (coagulation/flocculation/sedimentation and granular media filtration) 

 Membrane Filtration (optional coagulation/microfiltration).   
 

This information will be used to more accurately estimate process behaviour, challenges, and cost 
implications at full-scale design. 
 

1.3 EXISTING WATER SYSTEM 

Currently, the City of Parksville draws water out of the Englishman River via an infiltration gallery and 
disinfects the water using gas chlorination.  The City also has a network of wells that undergo chlorination 

at a separate location.  The City primarily relies on the surface water intake for supply during the summer 
and a combination of the intake and the wells during the winter.  To comply with the Operating Permit 
granted by the Vancouver Island Health Authority (VIHA), the surface water intake is not allowed to deliver 

water to the distribution system when raw water turbidity levels exceed a specific limit.  In 2009 the 
maximum turbidity allowed from the Englishman River was lowered from 5 NTU to 1 NTU, leading to more 
frequent periods where the intake would shut down and wait for turbidity levels to lower. 

 
Recent monitoring work has indicated that true colour levels in the Englishman River may periodically 
exceed drinking water aesthetic objectives, that is, a characteristic that does not impact consumer health 

but may reduce the aesthetic appeal of the water.  The current surface water treatment facilities are not 
adequate to ensure consistent colour removal. 
 

1 





REPORT 

 2-1 

2 Study Design 

The bench and pilot study protocol was first detailed in an earlier memo to the ERWS (October 2011).  The 

program was slightly modified from the original due to site-specific reasons outlined below.   
 
2.1 PRE-TREATMENT CHEMICALS 

The following chemicals were tested during the bench and/or pilot study: 

Table 2-1 
Bench and Pilot Study Chemicals 

Chemical Type Chemical Name Treatment Process  

Coagulant Aluminum sulphate (Alum) Conventional 

Coagulant Polyaluminum chloride (PACL) Conventional 

Coagulant Aluminum chlorohydrate (ACH) Conventional / Membrane 

Coagulant Aid Soda ash Conventional  

Polymer Anionic – proprietary  Conventional 

Polymer Nonionic – proprietary Conventional 

Polymer Cationic – proprietary Conventional 

Oxidant Sodium hypochlorite Membrane 

Oxidant Potassium permanganate Membrane 

Oxidant Hydrogen peroxide Membrane 

 
Oxidants were used at bench-scale for the purpose of color removal upstream of the membrane system. 

ACH was the only chemical tested for colour removal at pilot-scale with the membrane based on the 
extensive bench-scale and pilot-scale tests conducted in similar water in the regions. 
 

2.2 BENCH TESTING 

Bench-scale testing of the conventional treatment and DAF pre-treatment processes utilized a six-jar 
apparatus that could be used for both settling and flotation tests.  The jar with the chemical dose that 

produced the best floc in terms of size and settleability was then applied at pilot-scale for the conventional 
system.   
 

The effectiveness of oxidants to remove color from the raw water upstream of the membrane system was 
also tested at bench-scale.  Three oxidants (chlorine, hydrogen peroxide, and potassium permanganate) 
were evaluated at various doses to the raw water.   

2 



Englishman River Water Service 
 

2-2 
p:\20112917\00_englishman_ws_ph2\engineering\04.00_preliminary_design\treatment piloting\report\rpt_erws_pilot_20130913_lw.doc 

2.3 PILOT TESTING 

The pilot study commenced in early November and ran until late February, simulating conventional 

treatment and membrane treatment in parallel.   

Figure 2-1 
Pilot Process Schematic 

The pilot process train is depicted in Figure 2-1. The conventional system was monitored, operated, and 

maintained by AE.  The membrane was remotely monitored and operated by the membrane supplier, and 
maintained by AE.   
 

Specific objectives for the pilot study were as follows: 
 

 Evaluate operational and treatment performance of filters at different filtration rates. 

 Evaluate operational and treatment performance of filters with different pre-treatment conditions. 

 Evaluate operational and treatment performance of membranes at different flux. 

 Evaluate operational and treatment performance of membranes with different pre-treatment 

conditions. 

 Determine impact of pre-treatment conditions on membrane fouling through transmembrane 
pressure (TMP) monitoring. 

 
2.3.1 Conventional System 

The conventional treatment system was supplied by Corix.  Raw water was pumped directly from 

the Englishman River by the City of Parksville to a raw water tank.  The water was subsequently 
pumped to the two-stage flocculation basins equipped with variable speed mixers.  Chemicals were 
dosed inline prior to the static inline mixer upstream of the floc tanks.  Flocculated water then 

entered the sedimentation tank (Figure 2-2) where settling tubes assist in further removing the floc 
from the clarified water, which was collected on top of the sedimentation tank through a perforated 
pipe and discharged into the adjacent clarifier.  

 



 2 - Study Design 
 

 2-3 

A portion of the clarified water was diverted to two 100 mm gravity filters columns for further 
removal of particulate matter.  The pilot filters were capable of receiving flows from 0.2 L/min up to 

2 L/min.  Figure 2-3 shows the conventional pilot filter unit. Media configurations are described in 
Table 2-2. 
 

Figure 2-2 
Flocculation/Sedimentation Unit 

 

Figure 2-3 
Pilot Gravity Filters 



Englishman River Water Service 
 

2-4 
p:\20112917\00_englishman_ws_ph2\engineering\04.00_preliminary_design\treatment piloting\report\rpt_erws_pilot_20130913_lw.doc 

Table 2-2 
Gravity Filter Media Configurations 

Filter Media Depth (mm) Effective Size (mm) Uniformity Coefficient 

1 Anthracite 500 1.0-1.1 1.4 

Sand 350 0.45-0.55 ≤ 1.5 

2 Anthracite 860 1.0-1.1 1.4 

 
The conventional system was equipped with online monitoring of turbidity (raw, clarified, and 

filtered), as well as filter headloss (pressure).  Pre-treatment chemical doses were set manually and 
flow-paced to the raw water flow.  A portion of the clarified water was used to feed two gravity filters 
and the rest was diverted to waste.  Filter effluent was used for backwash supply.  

 

Table 2-3 
Conventional System Operating Parameters 

Parameter Range Unit 

Pre-Treatment Flows 8 - 15 L/min 

Flocculation Tank Volume 0.27 m3 

Flocculation Detention Time 18 – 34 min 

Sedimentation Tank Volume 1.02 m3 

Sedimentation Detention Time 68 – 128 min 

Hydraulic Loading Rate 0.9 – 1.6 m/h 

Clarifier Volume 0.7 m3 

Filter Flows 0.4 – 1.2 L/min 

Filter Column Diameter 100 mm 

Filtration Rates 3 - 9 m/h 

Media Expansion during Backwash 30 – 40 % 

 

2.3.2 Membrane Filter 

Raw water from the Englishman River was pumped by the City into an equalization tank, where a 
submersible pump was used to feed the membrane system as needed, based on the level in the 

membrane raw water feed tank.  During chemical pre-treatment, the coagulant was dosed directly 
to the suction side of the submersible pump, using the pump impeller to mix the chemical into the 



 2 - Study Design 
 

 2-5 

water.  The contact time for the chemical from the point of injection to the membrane filter was 
approximately 12 minutes based on a membrane flow of 8.7 L/min (2.3 gpm). 

 
The membrane system was operated remotely by the supplier at various operating parameters (i.e. 
flux, cleaning frequency, etc.) in order to determine the optimum parameters for full-scale design 

based on raw water conditions.  These are summarized in Table 2-4 and further detailed in 
Appendix B – Pall Pilot Report.   

Table 2-4 
Membrane Filtration Operating Parameters 

Parameter Range Unit Comments 

Flux  43 – 94 
(25 – 55) 

Lmh 
(gfd) 

 

Percent Recovery 91.7 – 96.9 % Target of ≥95% 

Air Scrub Interval 20 – 30.4 min  

EFM Frequency 1 – 2 Per day Typically 1 

Excess Recirculation 0 – 10 %  

CIP Frequency ≥ 30 day  

Coagulant Dose 0 – 14 mg/L  

 
2.4 PILOT PERFORMANCE ANALYSIS 

2.4.1 Water Quality Objectives 

The pilot study results were compared to the drinking water objectives set by VIHA, which adopts 
the Guidelines for Canadian Drinking Water Quality (GCDWQ) and the 4-3-2-1-0 Drinking Water 
Objective.  A detailed discussion on drinking water guidelines and criteria was presented in 

Discussion Paper 4-2 (AE, 2009) in the Conceptual Planning stage of this project.   
 
For the purpose of the pilot study, the following finished water quality objectives were used: 

 
 Final effluent turbidity less than 0.1 NTU (for membrane filtration). 
 Final effluent turbidity less than 0.3 NTU (for conventional media filtration). 

 pH between 6.5 and 8.5. 
 True colour less than 15 TCU (aesthetic objective). 

 



Englishman River Water Service 
 

2-6 
p:\20112917\00_englishman_ws_ph2\engineering\04.00_preliminary_design\treatment piloting\report\rpt_erws_pilot_20130913_lw.doc 

2.4.2 Conventional Pre-Treatment 

The conventional pre-treatment process was evaluated primarily on clarified water turbidity.  The 

maximum clarified water turbidity goal was 2.0 NTU before entering the filter columns.  Other 
factors considered in the evaluation included the following: 
 

1. Robustness (with varying raw water quality) 
2. Chemical requirements 
3. Colour removal 

4. Operation and maintenance requirements 
5. Other observations (e.g. impact on filtration) 
   

2.4.3 Conventional Filters 

Conventional filter performance was evaluated based on turbidity (maximum 0.3 NTU) and 
headloss (maximum 1.4 m), which were used to determine the end of a filter run.  The two filter 

columns were compared based on these criteria in relation to each other.  Other factors considered 
in the data analysis and the media evaluation included the following: 

 

1. Feed water quality from pilot pre-treatment process 
2. Filter ripening characteristics   
3. Robustness (with varying water quality) 

4. Operation and maintenance requirements 
5. Backwash frequency 
 

2.4.4 Membrane Treatment 

The membrane process was evaluated based on the following list of criteria: 
 

1. Effluent turbidity (max 0.1 NTU) 
2. Colour removal 
3. Effluent particle counts 

4. Robustness (with varying water quality) 
5. Chemical requirements 
6. Cleaning frequency 

7. Operation and maintenance requirements 
8. Membrane fouling 
 

2.5 CLEANING PROCEDURES 

The conventional filters and the membrane system required periodic cleaning to remove built-up materials 
in the filter bed and on the membrane. 

 



 2 - Study Design 
 

 2-7 

2.5.1 Filter Backwash 

Filter backwash was initiated when terminal headloss was reached or if turbidity breakthrough 

occurred.  During the pilot study, filter backwash was conducted using a combined air/water wash 
(collapse-pulse technique).  The flows and times were modified based on physical observations 
during backwash. 

 
2.5.2 Membrane Cleaning 

The following methods were used for cleaning the membranes: 

 
1. Backflush – combined air scrub and reverse filtration (ASRF).  This was a frequent (every 

20-30 minutes), short-duration (60 seconds) cleaning to dislodge debris on the membrane 

surface. 
2. Enhanced Flux Maintenance (EFM) – heated water and sodium hypochlorite (500 mg/L) 

wash.  An EFM was triggered based on a pre-set trans-membrane pressure (TMP) or a set 

time (24 hours) for 30 minutes to maintain membrane performance and increase 
membrane permeability. During coagulant addition, a weekly EFM consisting of 2500 mg/L 
citric acid was added to enhance the membrane clean. 

3. Clean in Place (CIP) – a more rigorous membrane cleaning to remove foulants and restore 
membrane permeability.  A CIP was conducted at the end of each cycle and involved high 
concentrations of sodium hypochlorite (1000 mg/L) together with 1% caustic solution, 

followed by a 2% citric acid flush, for a total duration of 3 to 4 hours.  A detailed CIP 
protocol is included in the Pall Pilot Report (Appendix B). 

 

 
 





REPORT 

 3-1 

3 Results 

3.1 RAW WATER QUALITY 

During the pilot study, raw water quality was monitored on-site using online and bench-top instruments.  
During turbidity events and major operational changes, samples were also collected for analysis at an 
external laboratory (standard drinking water package – Maxxam Analytics).  Key raw water quality 

parameters are shown in Table 3-1. 

Table 3-1 
Englishman River Raw Water Quality 

Parameter Units Average Median Min Max 95th Percentile No. of Samples 

Turbidity1 NTU 3.92 1.5 0.3 198 12.5 22430 

Apparent Colour CU 65 41 20 5502 145 42 

True Colour TCU 32 28 15 58 56 53 

UVT % 74 76 36 85 83 52 

Temperature °C 6.3 6.2 3.1 9 9 47 

pH  7.1 7.1 6.7 7.8 7 51 